
FINAL

CLEARWATER WRF MASTER PLAN: 
FUTURE WRF STRATEGIES
Technical Memorandum 

BLACK & VEATCH PROJECT NO. 408831
CITY PROJECT NO. 17-0007-UT

PREPARED FOR

City of Clearwater, Florida
26 DECEMBER 2023

©
Bl

ac
k 

&
 V

ea
tc

h 
Ho

ld
in

g 
Co

m
pa

ny
 2

02
2.

 A
ll 

rig
ht

s r
es

er
ve

d.



City of Clearwater, Florida | Clearwater WRF Master Plan: Future WRF Strategies

BLACK & VEATCH | Table of Contents i

Table of Contents
Executive Summary..................................................................................................................................1

Existing System Summary ...................................................................................................................2
[...]
assumed to be equal to the influent NH3 peaking factors. In the absence of historical influent TKN data, 
influent TKN was estimated using a NH3/TKN ratio of 0.7 based on past project experiences in Florida. The 
same NH3/TKN = 0.7 was used to estimate TKN at the NEWRF and MSWRF.



City of Clearwater, Florida | Clearwater WRF Master Plan: Future WRF Strategies

BLACK & VEATCH | Growth and Capacity Projections 17

Table 8 EWRF Influent Peaking Factors, Flows, and Loads Developed from 2019 to 2021 Data 

Flows and Loads Peaking Factors

Peaking Factors AADF MMAD MD

Flow 1.00 1.59 2.87

BOD5 1.00 1.21 1.79

TSS 1.00 1.22 1.79

TKN1 1.00 1.24 1.53

NH3 1.00 1.24 1.53

TP 1.00 1.22 1.77

Current Flows and Loads AADF MMAD MD

Flow mgd 2.10 3.34 6.01

mg/L 165 125 103
BOD5

2

lb/d 2,882 3,480 5,171

mg/L 155 119 97
TSS

lb/d 2,717 3,327 4,856

mg/L 39.9 31.1 21.4
TKN1

lb/d 698 867 1,071

mg/L 27.9 21.8 14.9
NH3

lb/d 489 607 750

mg/L 4.0 3.1 2.5
TP

lb/d 71 86 125

Projected Flows and Loads (2050) AADF MMAD MD

Flow mgd 2.94 4.68 8.43

mg/L 165 125 103
BOD5

2

lb/d 4,039 4,878 7,248

mg/L 155 119 97
TSS

lb/d 3,808 4,663 6,807

mg/L 39.9 31.1 21.4
TKN1

lb/d 979 1,215 1,501

mg/L 27.9 21.8 14.9
NH3

lb/d 685 851 1,051

mg/L 4.0 3.1 2.5
TP

Lb/d 99 121 175

Notes:
1. The facility only reports influent NH3 concentrations. Therefore, the influent Total Kjeldahl Nitrogen (TKN) peaking factors 

were assumed to be equal to the influent NH3 peaking factors. In the absence of historical influent TKN data, influent TKN 
was estimated using a NH3/TKN ratio of 0.7 based on past project experiences in Florida.

2. cBOD5 /BOD5 ratio of 0.84 was applied to historical data to account for nitrification inhibitor. 



City of Clearwater, Florida | Clearwater WRF Master Plan: Future WRF Strategies

BLACK & VEATCH | Growth and Capacity Projections 18

2.2.1.2 Northeast Water Reclamation Facility 
Influent AADF, MMAD, and MD flow data from 2019 to 2021 are presented in Table 9. The NEWRF 
operated at approximately 38 percent of the permitted AADF of 13.5 mgd in 2021. As presented in Table 
9, the influent flow rates ranged between 5.1 and 5.4 mgd AADF between 2019 and 2021. Influent flow 
rate, TSS, BOD5, and NH3 loadings decreased in 2020 but increased in 2021. The influent TP AADF loading 
increased from 155 pounds per day (lb/d) in 2019 to 202 lb/d in 2021.

Table 9 NEWRF Historical Influent Flow and Loads Summary (2019-2021)

Flow (mgd) TSS (lb/d) BOD5 (lb/d) NH3 (lb/d) TP (lb/d)

Year AADF MMAD MD AAD MMAD MD AAD MMAD MD AAD MMAD MD AAD MMAD MD

2019 5.4 7.0 11.8 9,694 12,246 18,235 11,075 13,910 18,488 1,217 1,639 2,063 155 193 271

2020 5.1 6.3 9.5 6,956 9,348 18,461 8,568 12,184 17,086 1,171 1,245 1,712 167 189 289

2021 5.2 6.5 8.9 8,065 9,180 19,666 8,777 10,565 18,032 1,227 1,377 1,711 202 225 353

Average 5.2 6.6 10.1 8,238 10,258 18,787 9,473 12,220 17,869 1,205 1,420 1,829 175 202 304

Maximum 5.4 7.0 11.8 9,694 12,246 18,235 11,075 13,910 18,488 1,227 1,639 2,063 202 225 353

Influent data, peaking factors, and concentrations developed for the NEWRF are presented in Table 10. 
Flow and loads are presented under current conditions and at year 2050, which is the end of the planning 
period. 



City of Clearwater, Florida | Clearwater WRF Master Plan: Future WRF Strategies

BLACK & VEATCH | Growth and Capacity Projections 19

Table 10 NEWRF Influent Peaking Factors, Flows, and Loads Developed from 2019 to 2021 Data 

Current and Projected Influent Peaking Factors, Flows, and Loads

Peaking Factors AADF MMAD MD

Flow 1.00 1.29 2.17

BOD5 1.00 1.42 2.05

TSS 1.00 1.34 2.65

TKN1 1.00 1.35 2.28

NH3 1.00 1.35 1.69

TP 1.00 1.24 1.75

Current Flows and Loads AADF MMAD MD

Flow mgd 5.24 6.77 11.35

mg/L 217 239 206
BOD5

2

lb/d 9,473 13,472 19,462

mg/L 189 196 231
TSS

lb/d 8,238 11,070 21,864

mg/L 39.4 41.2 41.5
TKN1

lb/d 1,721 2,324 3,925

mg/L 27.6 28.8 21.6
NH3

lb/d 1,205 1,623 2,042

mg/L 4.0 3.8 3.2
TP

lb/d 175 216 306

Projected Flows and Loads (2050) AADF MMAD MD

Flow mgd 5.33 6.89 11.55

mg/L 189 239 206
BOD5

2

lb/d 8,387 11,928 17,232

mg/L 189 196 231
TSS

lb/d 8,387 11,271 22,260

mg/L 39.4 41.2 41.5
TKN1

lb/d 1,753 2,366 3,996

mg/L 27.6 28.8 21.6
NH3

lb/d 1,227 1,652 2,079

mg/L 4.0 3.8 3.2
TP

lb/d 178 220 311

Notes:
1. The NEWRF only reports influent NH3 concentrations. Therefore, the influent TKN peaking factors were assumed to be 

equal to the influent NH3 peaking factors. In the absence of historical influent TKN data, influent TKN was estimated using 
a NH3/TKN ratio of 0.7 based on past project experiences in Florida.

2. cBOD5 /BOD5 ratio of 0.84 was applied to historical data to account for nitrification inhibitor 



City of Clearwater, Florida | Clearwater WRF Master Plan: Future WRF Strategies

BLACK & VEATCH | Growth and Capacity Projections 20

2.2.1.3 Marshall Street Water Reclamation Facility 
Influent AADF, MMAD, and MD flow data from 2019 to 2021 are presented in Table 11. The MSWRF 
operated at approximately 56 percent of the permitted AADF of 10 mgd in 2021. As presented in Table 11, 
the influent flow rates decreased from 6.0 and 5.6 mgd AADF from 2019 and 2021. Similar trends were 
observed for TSS loadings. TP loading increased during this 3-year period. BOD5 and NH3 loadings 
decreased in 2020 then increased in 2021.

Table 11 MSWRF Historical Influent Flow and Loads Summary (2019-2021)

Flow (mgd) TSS (lb/d) BOD5 (lb/d) NH3 (lb/d) TP (lb/d)

Year AADF MMAD MD AAD MMAD MD AAD MMAD MD AAD MMAD MD AAD MMAD MD

2019 6.0 8.2 19.2 7,561 9,805 13,894 7,759 9,340 12,452 1,312 1,875 2,155 163 220 409

2020 5.7 7.2 11.1 6,506 8,599 13,653 6,899 8,191 11,653 1,282 1,473 1,747 178 187 268

2021 5.6 7.5 16.5 5,102 6,438 13,880 7,435 9,111 12,402 1,342 1,550 1,879 197 226 474

Average 5.7 7.6 15.6 6,390 8,281 13,809 7,364 8,880 12,169 1,312 1,633 1,927 179 211 384

Maximum 6.0 8.2 19.2 7,561 9,805 13,894 7,759 9,340 12,452 1,342 1,875 2,155 197 226 474

Influent data, peaking factors, and concentrations developed for MSWRF are presented in Table 12. Flow 
and loads are presented under current conditions and at year 2050 which is the end of the WRF Master 
Plan planning period. 



City of Clearwater, Florida | Clearwater WRF Master Plan: Future WRF Strategies

BLACK & VEATCH | Growth and Capacity Projections 21

Table 12 MSWRF Influent Peaking Factors, Flows, and Loads Developed from 2019 to 2021 Data 

Current and Projected Influent Peaking Factors, Flows, and Loads

Peaking Factors AADF MMAD MD

Flow 1.00 1.37 3.22

BOD5 1.00 1.23 1.69

TSS 1.00 1.32 2.72

TKN1 1.00 1.43 2.35

NH3 1.00 1.43 1.64

TP 1.00 1.35 2.50

Current Flows and Loads AADF MMAD MD

Flow mgd 5.75 7.86 18.50

mg/L 154 138 81
BOD5

2

lb/d 7,364 9,024 12,439

mg/L 133 129 113
TSS

lb/d 6,390 8,445 17,383

mg/L 39.1 40.9 28.5
TKN1

lb/d 1,874 2,680 4,405

mg/L 27.4 28.6 14.0
NH3

lb/d 1,312 1,875 2,155

mg/L 3.7 3.7 2.9
TP

lb/d 179 241 449

Projected Flows and Loads (2050) AADF MMAD MD

Flow mgd 6.28 8.59 20.22

mg/L 154 138 81
BOD5

2

lb/d 8,046 9,859 13,590

mg/L 133 129 113
TSS

lb/d 6,981 9,227 18,992

mg/L 39.1 40.9 28.5
TKN1

lb/d 2,048 2,928 4,813

mg/L 27.4 28.6 14.0
NH3

lb/d 1,434 2,049 2,355

mg/L 3.7 3.7 2.9
TP

Lb/d 196 264 491

Notes:
1. The MSWRF only reports influent NH3 concentrations. Therefore, the influent TKN peaking factors were assumed to be 

equal to the influent NH3 peaking factors. In the absence of historical influent TKN data, influent TKN was estimated using 
a NH3/TKN ratio of 0.7 based on past project experiences in Florida.

2. cBOD5 /BOD5 ratio of 0.84 was applied to historical data to account for nitrification inhibitor.



City of Clearwater, Florida | Clearwater WRF Master Plan: Future WRF Strategies

BLACK & VEATCH | Renewal and Replacement Planning 22

3.0 Renewal and Replacement Planning
A major expense associated with the WRFs that should be planned for is R&R. The facilities were built in 
the 1970s and 1980s and have aging assets that need to be rehabilitated or replaced, and two of the 
facilities are located at sites vulnerable to coastal hazards. This section discusses the results and a high-
level condition assessment of the facilities and the resulting R&R requirements, as well as the impacts to 
the facilities from climate changes and coastal hazards. 

3.1 Condition Assessment
A high-level condition assessment was conducted to identify immediate R&R needs at each of the City’s 
three WRFs. The physical condition assessment was conducted over 2 days, January 4 and 5, 2022. A 
summary of observations and initial conclusions are documented below. This high-level condition 
assessment was intended to provide inputs on R&R costs to aid in the decisions and discussions around 
consolidating the WRFs, which is further discussed in Section 7.0. A detailed condition assessment will be 
conducted as part of the next phase of the Master Plan and will be used to prepare detailed and specific 
R&R CIP projects for the selected scenario. 

The specific processes surveyed at the three WRFs are summarized in Table 13.

Table 13 Summary of Processes Surveyed

Process EWRF NEWRF MSWRF

Aeration Tanks   

Anoxic Tanks   

Buildings   

Chemical Storage   

Chlorination   

Fermentation Tanks   

Filter Complex   

Final Settling Tanks   

Grit Removal System   

Headworks   

Influent Pump Station (PS)  N/A 

Intermediate PS   

Plant Drain PS N/A  N/A

Primary Tanks N/A * 

Sludge Dewatering N/A  

Sludge Digestion N/A  

Sludge Holding Tank  * N/A

Sludge Thickening   

Transfer Pumping  N/A N/A

* Under construction at time of condition assessment.
N/A = Not applicable (e.g., item doesn’t exist at WRF)



City of Clearwater, Florida | Clearwater WRF Master Plan: Future WRF Strategies

BLACK & VEATCH | Renewal and Replacement Planning 23

3.1.1 Water Reclamation Facility Assessment Summary
Each process was scored per discipline (process mechanical, electrical, and structural) using a 1-5 scale 
based on its visual condition. The 1-5 scale is based off the following scores:

 1 = Very Good
 2 = Good
 3 = Fair
 4 = Poor
 5 = Very Poor

Specific definitions per discipline are in the Data Collection Plan included in Appendix A. 

The overall scoring distribution across all three WRFs was between 2 - Good and 3 - Fair, trending toward 3 
– Fair. Figure 4 and Figure 5 provide the overall, average condition score per WRF and average condition 
score per discipline per WRF. 

NOTE: the scoring results and asset data is available in MS Excel format for importing into a computer 
maintenance management system (CMMS) when the City is ready for the data. 

Figure 4 Average Condition Scores per WRF

2.68 2.88
2.67

1-Very Good

2-Good

3-Fair

4-Poor

5-Very Poor

EWRF MSWRF NEWRF

Co
nd

iti
on

 S
co

re
   

   
   

   
  



City of Clearwater, Florida | Clearwater WRF Master Plan: Future WRF Strategies

BLACK & VEATCH | Renewal and Replacement Planning 24

Figure 5 Average Condition Scores per Facility Discipline

The specific breakdown of how processes scored in each discipline at each WRF is shown on Figure 6.

Figure 6 Score by Discipline and Process for Each WRF

2.00
1.75

2.69

3.23
3.00

2.47
2.77

3.55

2.87

1-Very Good

2-Good

3-Fair

4-Poor

5-Very Poor

EWRF MSWRF NEWRF

A
ve

ra
ge

 C
o

n
d

it
io

n
 S

co
re

 p
er

Fa
ci

lit
y'

s 
D

is
ci

p
lin

e

Electrical

Process Mechanical

Structural

1

4

1 2 1

9

1

4

3

1

6 7

2

1

8

8
10

5

1

9

13

4

1

1

3

6

2

2

0

2

4

6

8

10

12

14

16

18

EL
EC

TR
IC

AL
EA

ST
 W

RF

PR
O

CE
SS

 M
EC

HA
N

IC
AL

ST
RU

CT
U

RA
L

EL
EC

TR
IC

AL
M

AR
SH

AL
L 

ST
RE

ET
 W

RF

PR
O

CE
SS

 M
EC

HA
N

IC
AL

ST
RU

CT
U

RA
L

EL
EC

TR
IC

AL
N

O
RT

HE
AS

T 
W

RF

PR
O

CE
SS

 M
EC

HA
N

IC
AL

ST
RU

CT
U

RA
L

VERY POOR

POOR

FAIR

GOOD

VERY GOOD

To
ta

l S
co

re
s



City of Clearwater, Florida | Clearwater WRF Master Plan: Future WRF Strategies

BLACK & VEATCH | Renewal and Replacement Planning 25

3.1.2 Very Poor Scoring Assets
The emphasis of the condition assessment was to identify immediate R&R needs. This correlates with the 
processes scoring in the 5 – Very Poor category. The two processes scoring in this range were found 
exclusively at the NEWRF, with both scores originating within the Electrical discipline. The list of processes 
in need of immediate renewal and replacement and the comments made in the field are as follows:

 Headworks Electrical – Motor control center (MCC) 15 and all other equipment in this electrical 
room need replacing very soon. Visible rust and structural damage to MCC were observed. There 
was no room for expansion, and there was corrosion to some chopper pump conduits. The City 
has an active project for replacement of this equipment in the NE WRF Grit Removal, Salsnes Filter 
and Equalization System Improvements/ NE WRF Improvements Project (City Project No. 15-0045-
UT and 19-0029-UT). (Refer to Figure 7 and Figure 8.) 

 Admin Building Electrical – MCC DC1 and MCC DC2 needs replaced. Extremely old and housed in 
non-air-conditioned space. The City has an active project for replacement of this equipment in the 
NEWRF MMC-1, DC-1 and DC-2 Replacement Project (City Project No. 17-0028-UT). (Refer to 
Figure 9 and Figure 10.)

Figure 7 NEWRF Headworks Electrical 1 Figure 8 NEWRF Headworks Electrical 2

Figure 9 NEWRF Admin Electrical 1 Figure 10 NEWRF Admin Electrical 2



City of Clearwater, Florida | Clearwater WRF Master Plan: Future WRF Strategies

BLACK & VEATCH | Renewal and Replacement Planning 26

3.1.3 City Projects Under Design and Construction 
The following list represents City projects which were under design or construction at the time of the high-
level condition assessment during January 2022.

 EWRF Influent Pump Station (City Project No. 13-0016-UT)

 NEWRF Blend Tank Improvements (City Project Nos. 14-0036-UT and 19-0029-UT)

 NEWRF Grit Removal, Salsnes Filter and Equalization System Improvements (City Project Nos. 15-
0045-UT and 19-0029-UT)

 NEWRF MCC-1, DC-1 and DC-2 Replacement (City Project No. 17-0028-UT)

 EWRF Sand Filter Building – Feed Pump Station and Force Main Improvements (City Project No. 
17-0048-UT)

 MSWRF Influent Pump Station and Headworks Replacement (City Project No. 18-0026-UT)

 MSWRF Chlorine Contact Chamber (City Project No. 18-0060-UT)

 EWRF Chemical Storage and Handling (City Project No. 19-0034-UT)

 MSWRF Sand Filter Refurbishment (City Project No. 20-0011-UT)

 EWRF Screw Lift Improvements (City Project No. 20-0013-UT)

 NEWRF Clarifier Gates (City Project No. 21-0017-UT)

 MSWRF and NEWRF Digest Cover Evaluation and Repairs (City Project No. 21-0022-UT)

3.1.4 Renewal and Replacement Impacts from Aging Infrastructure
The overall results of the high-level condition assessment demonstrated that all three WRF are in fair 
condition. However, specific needs and magnitude of improvement needs varies with respect to each WRF 
and specific process. The variance in score between the processes will mainly impact the timing of R&R 
needs at each facility. This information was used in Section 7.5 to prepare the life cycle costs as part of the 
consolidation analysis. 

3.2 Climate Variability/Coastal Hazard Vulnerability Assessment
A Climate and Vulnerability Assessment was performed to assess existing and future flooding 
considerations, which increases the WRF R&R needs. Both MSWRF and EWRF are located along coastal 
water bodies, therefore, the potential for flooding was deemed an immediate concern. NEWRF is outside 
the zone of concern for coastal hazards. Current scientific guidance indicates that future conditions will 
not only exacerbate flood events like 100-year floods and hurricane surges, but also potentially lead to 
more frequent tidal flooding events. As part of this assessment, a review of currently available flood data 
sets was conducted for Federal Emergency Management Agency (FEMA) identified flood scenarios, 